CHAIN SAW PARTS LIST 3/80

@

7

©
0

%

v

Ref Part ty. s % i
No. | MNo. |Res Description No. | Nov | Req Description
1 15229 2 Screw 10-24 x 1-3/8 30 15168 2 Screw 10-24 x 5/8
3 11309 1 Fan Housing 3 15147 1 Wave Washer
4 23783 1 Rope & Handle - Starter 32 23806 1 Lever - Choke
5 42023 1 Spring - Starter 33 1726 1 Screw 8-32 x 5/16 Tapping
6 10373 1 Pulley - Starter 34 15245 2 Screw 10-24 x 1-6/8
7 | 15428 | 1 Washer 35 | 23865 | 1 Spacer - Choke Shutter
8 16036 1 Screw 10-24 x 1/2 36 15254 1 Wave Washer
9 |626605 1 Nut 5/16-24 37 23805 1 Shutter - Choke
10 15127 1 Washer - Flywheel 38 35002 1 Carburetor {(WA-19)
11 15126 1 Key - Flywheel 39 19045 1 *Gasket - Carburetor
12 32111 1 Flywheel Assembly 40 16242 3 Screw 1/4-20 x 11/16
13 15335 1 Roll Pin - Throttle Lockout Lever 41 23791 1 Air Filter
14 24218 1 Lever - Throttle Lockout 42 24209 1 Handle & Carburetor Housing
15 24678 1 Spring - Throttie Lockout Lever 43 23373 1 *Boot - Throttle Wire
16 | 39087 | 1 Madule - Ign, includes 17, 18, 19 2 20| 44 | 15247 | 1 Screw - No. 8 x 3/4 Tapping
17 24158 1 Lead - Switch 45 24214 1 Cover - Handle {Green}
18 39082 1 Lead - Spark Plug {includes 19 & 20} 24216 1 Cover - Handle {Orange)
19 3933 1 Connector - Spark Plug 46 21025 1 Fuet Line {Butk No. 8133}
20 3034 1 Boot - Spark Plug 47 15141 1 Screw 1/4-20 x 3/4
21 15128 2 Screw 8-32 x 3/4 Sems 48 23877 1 Fitting - Fuel Line
22 11311 1 Bar Clamp 49 21024 1 Line-Fuel Pick-up {Bulk No. 8133)
23 15251 1 Nut - Bar Mounting 50 15252 1 Washer - Fuel Pick-up Weight
25 23821 1 Decal - Instruction (left half-English} 51 23364 1 Filter - Fuel
24682 1 Decal - Instruction {left half-French) 52 23363 1 Weight - Fuel Pick-up
24536 1 Decal - Instruction (left half-German} | 53 19092 1 *(Gasket - Carburetor Housing
26 23926 1 Decal - Instruction {right half-English) | 54 23366 1 Reed Valve
24566 1 Decal - Instruction (right half-French) | 55 23367 1 Washer - Reed Valve
24538 1 Decal - Instruction (right half-German) | 56 15241 1 Screw - No. 6 x 5/16 Tapping
27 15163 1 Screw 10-24 x 7/8 57 23808 1 Cap - Fuel Tank
28 23807 1 Choke Knob 658 19093 1 *Seal - Fuel Tank Neck
29 23775 1 Cover - Carburetor {Green) 59 23819 1 Fuel Tank
23882 1 Cover - Carburetor (Orange) 60 24803 1 Trigger - Throttle
61 24684 1 Wire - Throttle

64151

(*) tndicates Contents of Gasket Kit



CHAIN SAW PARTS LIST
Figure 2.

3/80

Gasket Set

Ref.| Part | Oty Description Ref. | Part | Quy Description
No. No. |Req. No. No. |Req.

1110184 | 1 Crankcase Assembly — 30 | 16037 | 2 Screw 10-24 x 5/8

includes nos. 2,3,4,5,6 &7 40 1648 1 Screw 1/4-20 x 1-1/4 Hex Bolt

2115236 | 1 Screw-Bar Adjust. (included in No, 1) 41 | 15151 1 Washer - Handlebar (top)

3 | 23492 1 Pin-Bar Adjust. {inciuded in No. 1) 42 | 23824 1 Check Valve - Oil Tank Pressure

4 1161356 | 1 Lock Nut 8-32 {included in No. 1} 43 19089 | 1 *@asket - Check Valv

6| 15249 | 1 Stud - Bar (included in No. 1) 44 | 21026 | 1 Line-Qil Discharge . .1k No, 813

6 | 19069 | 2 *Seal - Crankshaft {included in No. T) 45 | 19091 2 |*Gasket - Qil Pump

7132026 | 2 Bearing-Crankshaft (included in No. 1) 45 | 10196 | 1 Body Assembly - On Metering

8 | 22172 1 Crankshaft 47 | 23801 1 *Filter - Qil

9123887 | 1 Thrust Washer - Crankshaft 48 | 24242 | 1 Chain Catcher & Qil Pump Cover Assy.
10 | 32026 | 12 Bearing - Roller 49 1643 | 2 Serew 8-32 x 1/2
11 | 22168 | 1 Connecting Rod 50 |44132 | 1 Bar-12"
12 | 22152 1 Piston Kit; includes nos. 13 44133 1 Bar 14"
13| 23843 | 2 Ring - Piston Pin Retainer 44135 | 1 Bar 10
14 | 23789 | 1 Piston Ring 44131 Bar 10~ SN
15 | 19088 1 *Gasket - Cylinder 51 | 51038 1 12" Chain - {P101-45 chromed)
16 | 11287 1 Cylinder 51041 1 14" Chain {P101-52, chromed)
17 | 16238 | 2 Screw 1/4-20 x 3/4 Socket Head 51033 | 1 10" Chain P100-40
18 | 30005 1 Spark Piug CJ-8 52 | 55046 |**AR | File Holder (includes File) Optional
19 | 23754 1 Body - Muffler 63 | 55004 |**AR| File-Chain {5/32" Dia.) Optional
20 1666 | 2 Screw 10-24 x 1/2 64 | 31063 | 1 Wrench - Bar & Chain Adjusting
21 | 23787 2 Baffie-Muffler 55 | 31059 1 Wrench - Spark Plug (OPTIONAL)
22 | 23796 1 Screen - Spark Arrestor 56 | BB023 1 Depth Gauge - Chain {.025""] Optional
23| 23636 1 Spacer - Muffler Cover 57 | 30054 [**AR| Sealant - Crankcase
24| 23795 | 1 Cover - Muffier 58 | 69022 | 1 *Gasket Kit
26| 15169 | 1 Serew 10-24 x 1-7/16 53 | 10221 1 Qil - Cap Assy. {includes nos. 31, 32,
26 | 23788 1 Knoh - Kill Switch 60, 61, 62)
27| 23788 | 1 Ramp - Switch 60 | 23653 1 Chain
28| 23787 | 1 Clamp - Switch 6t | 15004 | 1 Screw 8-32 x 5/16 Pan Head
29| 15235| 1 Screw - No. 8 x 9/16 Tapping 62 | 23666 1 Chain Retainer
30| 15238| 7 Screw 10-24 x 11/16 63 | 24001 | 1 Handguard
31| 23874 1 Cap - Oil B84 | 24049 1 Cap - Handguara
32 1949 1 *0-Ring - Oil Cap 65 | 16312 3 Screw - Plastite
33| 23519 1 Spacer - Clutch (inside) 66 | 10252 1 Handguard Assembly
34 | 48032 1 Spracket & Drum {inciudes 35) 67 | 24295 1 Scabbard(12")
35| 32028 1 Bushing - Clutch Drum 242494 1 Scabbard(14")
36| 15173 1 Thrust Washer (outside) 68 | 1697 1 Spring - Clutch
37| 10158 1 Clutch Assembiy
a8 | 22222 Handlebar with grip

22189 1 Handlebar (with soft grip)
22138 1 Handlebar {plain)

{* ) Indicates Contents of Gasket Kit

(USE ON MATING SURFACES
OF CRANKCASE HALVES)

64151



